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Neuropathic pain (NeP) results from injury to, or disease of, the peripheral or central components of

the neural systems involved in pain. In contrast to inflammatory pain, NeP can persist after healing

from the initial injury has resolved. Antipyretic agents, such as non-steroidal anti-inflammatory drugs,

steroids, and acetaminophen are ineffective, while specific agents such as gabapentinoids, antidepres-

sants, antiepileptics, and opioids are effective in treating NeP. In this review, we address the definition

of NeP, pharmacotherapy for NeP in Japan, pain classification, setting goals for successful NeP medica-

tion, and the Japanese algorithm for the pharmacotherapy of NeP with specific prescription guidance.

(J Nippon Med Sch 2017; 84: 258-267)
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Introduction

Pharmacotherapy for alleviating neuropathic pain (NeP),
which manifests as numbness and pain, is the most fun-
damental and important noninvasive support tool for the
home-based care of patients and their families. When ad-
ministered properly, pharmacotherapy alleviates suffering
from NeP, which in turn facilitates rehabilitation for pre-
serving physical function. Pain alleviation also gives pa-
tients time to make careful decisions about surgery.

Because NeP is a common physical condition, espe-
cially in an aging society such as Japan, treating NeP is
not only challenging but also very important for both
specialists and non-specialists. The development of a
medical care algorithm for the management of NeP' has
been led by the Japan Society of Pain Clinicians (JSPC).
This paper presents an algorithm for the pharmacother-
apy of NeP, discusses important treatment points, and fo-
cuses on treatments by Japanese non-specialists.

The most important clinical considerations in the phar-
macotherapy for NeP are as follows:

* Screening and evaluation of the pain are essential
prior to starting pharmacotherapy. Physicians must
screen sensory function, reflexes, and motor function, as
well as physical function. Annual screening and X-ray,
CT, and MRI findings are needed to recognize neuropa-
thy.

* NeP therapy is likely to be effective if the site of

pain has a sensory abnormality, such as numbness, or
shooting, lancinating, stabbing, or burning pain.

- Pharmacotherapy should be prescribed to avoid
early central nervous adverse reactions such as sleepi-
ness, dizziness and falls.

* The dose should be started at a very low level and
titrated to the optimal level while adverse reactions are
carefully monitored.

Definition of NeP

The International Association for the Study of Pain
(IASP) defines neuropathic pain as “pain arising as a di-
rect consequence of a lesion or disease affecting the so-
matosensory system.”” In 2011 this was revised by the
IASP’s  Neuropathic Pain Special Interest Group
(NeuPSIG) for the assessment of patients with NeP’. Fig-
ure 1 shows the flow chart of the grading system for
NeP created based on the findings reported by Treede et
al? and Haanpaai et al.’.

A careful history and examination are essential for the
diagnosis of NeP. In addition, there should also be an
awareness of the need to consider the pain mechanism as
follows:

1) Questions about altered sensation and motor weak-
ness.

2) To evaluate altered or absent sensations, it is impor-
tant to assess the response to a pin-prick, vibration, hot,

cold, or simple touch, in addition to mapping the sen-
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Fig. 1 Flow chart of the grading system for NeP?

Unconfirmed
as NeP

sory abnormalities. The responses to these evaluations
should be graded as normal, decreased, or increased. The
stimulus-evoked (positive) pain types are classified as
hyperalgesic or allodynic, and categorized in accordance
with the dynamic or static character of the stimulus™™.

3) Additional examinations (laboratory tests, nerve-
conduction examinations, X-rays, CT, MRI, and tissue-
biopsy) might also be performed in order to help identify
NeP.

Setting the Goals for Successful Pain Management

As stated in the beginning, analgesic therapy, which al-
leviates physical suffering in a home-based setting, is the
most fundamental form of noninvasive relief that can be
managed by the patient. However, patients prescribed
analgesics must be advised that pharmacotherapy for
NeP is not curative, and that analgesics should be used
to ultimately preserve or improve physical function.

Patients also need to be informed that analgesics are
intended to alleviate the symptoms of pain and that the
overall focus of treatment must be on resolving the un-
derlying causes and improving physical function. When
treating a patient with noncancer NeP, physicians need to
set goals to improve physical function, no matter how
small at every visit. Examples include being able to sleep
through the night, getting strong enough to be able to
transfer to a wheelchair, being able to undertake certain

tasks, walk around the neighborhood, or go shopping,
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etc. Being able to carry out certain tasks is a suitable
goal, as many of these are easy to perform. Repeated
small successes encourages patients by giving them a
better idea of the importance of pharmacotherapy. How-
ever, if the pharmacotherapy proves to be ineffective, the
patient’s prescription should be tapered or discontinued.
The following “4 A’s” have been proposed for the use in
assessing the efficacy of the pharmacotherapy:’

* Analgesia

+ Activity

+ Adverse effects

+ Aberrant behavior®

*Checking for aberrant behavior is an important factor
in patients receiving opioid therapy.

Pain Classification

Pain has been classified as follows:

A. Physical pain appears as (1) nociceptive pain, (2)
neuropathic pain, and (3) mixed pain (Table 1). Physical
pain of types (1) and (2) respond best to different analge-
sics. However, as the pain intensifies and becomes
chronic, this can impair social activities (in the form of
unemployment, dropping out of school, or family dis-
cord), cause the patient to lose self-respect, become anx-
ious, lose hope, and become afraid. These conditions
often can trigger psychogenic pain (B).

B. Psychogenic pain modifies and exacerbates physical

pain. Within the classification of cancer pain, spiritual
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Table 1 Type of physical pain

Nociceptive pain

Mixed pain NeP

Injury
Skin, muscle, internal organs

Injury Nerve injury/nerve disease
Nerve+other organs

Inflammation
Post operative pain

@Peripheral NeP
Diabetic neuropathy

Cancer pain
Bone metastasis

Arthropathy Post operative pain Post herpetic neuralgia
Myofascial pain Acute herpetic pain Trigeminal pain
Lumbago Lumbago Chemotherapy induced

without radiculopathy with radiculopathy peripheral neuropathy (CIPN)
Labor pain, menstrual pain Polyneuropathy
Ureter calculi pain Carpal tunnel syndrome
Other visceral pain Radiculopathy

@Central NeP

Post stroke pain

Spinal cord injury pain (SCIP)
Multiple myeloma

Spinal cord tumor

Avulsion pain

pain is a typical form of psychogenic pain. Thus, psycho-
genic pain must be treated with a psychological or psy-
chiatric approach. However, due to space limitations, this
type of pain is not covered in this current review.

Nociceptive Pain and Neuropathic Pain

1) Nociceptive pain

Nociceptive pain is physical pain perceived by the up-
per central nervous system from pain-sensitive regions
via the nervous system in response to invasive stimuli or
tissue damage, inflammation, or ischemia. Nociceptive
pain often responds well to acetaminophen, non-steroidal
anti-inflammatory drugs (NSAIDs), and cyclooxygenase 2
inhibitors (COX-2 inhibitors). Nociceptive pain lacks an
abnormal sensation at the affected site.

2) NeP (neuropathic pain)

NeP is “pain caused by a lesion or disease of the soma-

** Characteristic features in-

tosensory nervous system'
clude pain induction without a nociceptor stimulus or a
stimulus otherwise too weak to cause pain.

The diagnostic criteria for neuropathic pain* require
the identification of sensory damage by checking for a
past or present lesion or disease of the somatosensory
system along with thorough neurological evaluations.
The terms “stinging pain”, “electric-like pain”, “burning
pain”, and “numbness” are typical ways used to express
neuropathic pain. Table 2 shows the Japanese terms used
during interviews to screen for the presence of neuro-
pathic pain’.

NeP does not respond to antipyretic analgesics (aceta-
minophen, NSAIDs, and COX-2 inhibitors). Pharmaco-
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therapies that do work include neuroactive pregabalin,
gabapentin, antiepileptics, tricyclic antidepressants
(TCAs), and serotonin/noradrenaline reuptake inhibitors,
among others. However, changes in the weather can
often also cause flare-ups of NeP.

Although nociceptor injury heals relatively quickly, re-
sulting in quick resolution of nociceptive pain, nerve
damage is very slow to heal and may not heal at all in
elderly subjects. NeP persists for months, years, or even
until death. Therefore, patients need to be encouraged to
relax during the long healing process, which could take
years.

Pharmacotherapy for NeP in Japan

Analgesic therapy must not interfere with curative
treatments. Basic requirements for the use of analgesics
for NeP are:

- Take into account the balance between efficacy and
adverse reactions.

* Free from organ damage with long-term use.

* Less drug-drug interactions.

* The treatment regimen should maximize physical
function, activities of daily living (ADL), and quality of
life (QOL).

Effective guidance on analgesic therapy was developed
primarily in western countries around the time when
gabapentinoids (gabapentin and pregabalin) first became
available as NeP treatments. The IASP proposed recom-
mendations for analgesic therapy in 2007". Since this
time, these have served as the basis for the pharmaco-

therapeutic algorithms developed for NeP throughout the
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Table 2 Japanese NeP Screening Questionnaire®

How would you describe your pain in the affected part?  (in Japanese language)

1) Stinging pain

[] Never (] Slightly [] Moderately [] Strongly [J Very strongly
2)  Electric like pain

[ Never [ Slightly [] Moderately [] Strongly [ Very strongly
3) Burning pain

[]Never [ Slightly [l Moderately [] Strongly [] Very strongly
4)  Numbness

[]Never [ Slightly [l Moderately [] Strongly [] Very strongly
5) Pain induced by mild stimulation such as clothing touching or cold wind

[] Never [] Slightly [] Moderately [] Strongly [] Very strongly
6) Hypoesthesia or hyperesthesia in the painful region

[]Never [] Slightly [l Moderately [] Strongly [] Very strongly
7) Swelling or skin color change (red or purple) in the painful region

[] Never [] Slightly [] Moderately [] Strongly [] Very strongly

The Japanese NeP Screening Questionnaire contains 7 questions with 5 levels. In a study of 238 Japanese patients with chronic

pain, patients with NeP were identified with a sensitivity and specificity of 70% and 76%, respectively, with a cutoff value of 9

points on the total score (0-28 points: evaluated with 5 levels of 0-4)°.

world. These recommendations encourage physicians to
strike a balance between the efficacy, or the number
needed to treat (NNT), and the adverse reactions, or the
number needed to harm (NNH).

1) Pharmacotherapeutic algorithm for nociceptive pain

Acetaminophen, which has an excellent safety and tol-
erability profile, is a first-line treatment when an anti-
inflammatory effect is not required. An NSAID, or selec-
tive COX-2 inhibitor, should be used in patients with ex-
tensive inflammation but no cardiovascular or renal risk
factors. However, these drugs should only be used after
taking into consideration possible cardiovascular (hyper-
tension, and ischemic heart disease), gastrointestinal, and
renal disorders. Tramadol or another weak opioid should
be considered for moderate or greater pain, while a
strong opioid should be considered for more severe pain.

2) Pharmacotherapeutic algorithm for NeP

Table 3 presents JSPC’s pharmacotherapeutic algorithm
for NeP. This algorithm recommends medications on the
basis of randomized controlled clinical trials (RCTs)
while trying to achieve a balance between the NNT and
NNH. Three classes of medications were recommended
as first-line treatments: the gabapentanoids which include
pregabalin and gabapentin, the TCA antidepressants, and
the serotonin-norepinephrine reuptake inhibition (SNRIs)
antidepressants. Tramadol and opioids were recom-

mended as second-line or third-line treatments, except in
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certain clinical situations such as cancer pain. Though
opioid analgesics are effective for severe NeP, they are
not recommended for routine first-line use because of
their risks of physical or psychological dependence with
long-term use. Since all medications used to treat NeP
can cause dose-related sleepiness, dizziness, and seda-
tion, it is necessary for physicians to start with low doses
and then cautiously titrate the dosage.

3) Clinical use of first-line drugs in Japan

a) Pregabalin and gabapentin:

Pregabalin and gabapentin have been shown to induce
significant analgesic effects for a variety of NeP condi-
tions by binding the 0.8 subunits of Ca™ channels in the
nervous system. Although pregabalin and gabapentin ex-
hibit few drug interactions and serious side effects, pa-
tients with renal insufficiency require dosage reduction.
In addition, while pregabalin has been approved for cen-
tral and peripheral NeP (all kinds of NeP), and gabapen-
tin has been approved for partial seizures, the use of
gabapentin for NeP is still off-label in Japan.

b) Duloxetine

Duloxetine in one of the SNRIs that are viewed as be-
ing safer to use compared with TCAs. The advantage of
duloxetine is that it also can be used to effectively treat
depression, diabetic NeP, and other NeP conditions. Al-
though nausea is the most common side effect, its occur-

rence appears to be reduced when patients are started at
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Table 3 Pharmacotherapeutic algorithm for NeP in Japan!

[J Ca2zt channel «320 ligands

Pregabalin, gabapentin

Duloxetine

The first-line drugs [ efficacy has been confirmed in multiple disease and conditions]

[J Serotonin and noradrenalin reuptake inhibitor

O Tricyclic antidepressants (TCAs)

Amitriptyline, nortriptyline, imipramine

=

[0 Tramadol

The second-line drugs [ efficacy has been confirmed in one pathological condition]

[0 An extract from inflamed cutaneous tissue of rabbits

inoculated with vaccinia virus

=

The third-line drugs

[J Opioid analgesics

Fentanyl, morphine, oxycodone, buprenorphine

the lowest dose. In addition, duloxetine also appears to
be safe from a cardiovascular standpoint. Currently, du-
loxetine has been approved for depression, chronic lower
back pain, and painful diabetic NeP. As of 2017, the use
of duloxetine for other types of NeP, except diabetic NeP,
is off-label in Japan.

c) TCAs

The equivalent analgesic benefits of TCAs in both de-
pressed and non-depressed patients with NeP appear to
be due to norepinephrine and serotonin reuptake inhibi-
tion. Advantages of using TCAs include their low cost,
once-daily dosing, and their beneficial effects on depres-
sion, which is a common comorbidity with NeP patients.
The disadvantage of TCAs includes the risk of anti-
cholinergic side effects (such as dry mouth, constipation
and urinary retention), orthostatic hypotension, and car-
diac toxicity. Thus, these are often not recommended for
elderly NeP patients. Amitriptyline has also been ap-
proved for depression and various NeP conditions in Ja-

pan.
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Identifying Regimens that Treat NeP without Ad-
verse Reactions

1) Characterizing the lifestyle of the patient

The analgesics listed in Figure 2 are available for pain
of different intensities. However, since analgesics for NeP
and weak opioids (tramadol, tapentadol, buprenorphine,
and codeine), as well as strong opioids (morphine, fen-
tanyl, and oxycodone), can cause adverse CNS reactions
(sleepiness, dizziness, sedation, and nausea), care needs
to be taken in order to prevent falls and aspiration. Find-
ing a prescription that provides efficacy without adverse
reactions requires that the physicians evaluate the envi-
ronment, physical function, and lifestyle habits of the pa-
tient. Patients need to be started on a very low dose of a
first-line analgesic, with treatment gradually titrated
while the efficacy is monitored. Gabapentinoids (pre-
gabalin and gabapentin) for elderly patients should be
started on the minimal dose at bedtime to avoid sleepi-
ness and falls.

Table 4 lists the evaluations that should be performed

prior to prescribing an analgesic to elderly patients. If it
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is necessary to prescribe a drug for NeP, including an
opioid, these patients need to be kept from driving. In
addition, physicians must periodically check for package
insert revisions.

2) Awareness of the adverse reaction profiles of analge-
sic drugs

Although elderly patients tolerate acetaminophen and
low-dose pregabalin well, higher doses of pregabalin can
cause dizziness and sleepiness, TCAs may cause consti-
pation, urinary disorders, and increased intraocular pres-
sure, and opioids may cause constipation, nausea, and
other reactions, which overall can result in a lower toler-
ance. Table 5 lists the advantages and disadvantages that
need to be considered when selecting a drug for NeP.

The considerations required for opioids are discussed

Nociceptive Pain NeP

Light -Acetaminophen

- Tramadol, (Tapentadol for cancer pain)
Severe - Strong opioids: Fentanyl, Morphine,

Fig. 2 Pain intensity and analgesics available in Japan

-Pregabalin

later.

3) Specific prescription guidance (pharmacotherapy for
NeP)

Start treatment at the lowest dose.

Tell the patient to take the drug after supper if there is
concern that they might wake to go to the bathroom at
night, which is often the cause of a fall while on the
medication.

Start elderly patients at one 25mg capsule of pre-
gabalin at bedtime once daily.

Note: The 150 mg/day starting dose listed in the pack-
age insert may be excessive for some elderly Japanese
patients. This dosage can cause light-headedness and
falls.

Tell the patient in advance that the dose will be
gradually increased over several days or weeks.

The prescription guidelines for neuropathic pain issued
by the IASP in 2007" are the basis for guidelines that
have been subsequently released in countries throughout
the world. These initial guidelines proposed starting
doses, titration intervals, maximum doses, and other spe-
cifics that were adapted for the 2016 guidelines of the
JSPC'. Table 6 lists the recommended initial dose, maxi-
mum dose, and the stepwise titration of NeP analgesics
that are based on the JSPC 2016', IASP 2007, and the
IASP’s NeuPSIG 2015".

Table 4 Evaluations that should be performed prior to prescribing an analgesic in elderly patients

Physical function

Psychiatric performance

Environment

Walking ability
Balance Delirium
Swallowing ability

Renal function

(especially relevant for pregabalin)

Visual acuity

Cognitive function

Patient capable of compliance
Self-care of pain

Patient alone or with family?
Living space

Steps or stairs

Nighttime bathroom use

Car driving or not

Table 5 Advantages and disadvantages of analgesics

Drug Advantages

Adverse reactions and disadvantages

Effective in neuropathic pain

Light-headedness, dizziness, and sleepiness at start of

Pregabalin Drug-drug interactions are not a treatment
concern Peripheral edema and weight gain
Duloxetine:
. Caution needed when co-administered with tramadol
Duloxetine Tri . .
ricyclic antidepressants:
Elevate mood and . LA . . .
Tri . . . Thirst, constipation, urinary retention, increased
ricyclic provide antidepressant effect . : L
: intraocular pressure, sleepiness, dizziness,
antidepressants : . o !
QT interval prolongation, suicidal risk
Serotonin syndrome
Strong analgesic effect Constipation, nausea, vomiting, sleepiness, sedation,
. . . Development of tolerance,
Opioids No drug-drug interactions

No organ damage

Physical and psychiatric dependence,
Drug abuse/illicit use, withdrawal symptoms

J Nippon Med Sch 2017; 84 (6)
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Table 6 Initial and maximum doses of agents used to treat NeP based on the recommendations by the JSPC 2016! and IASP 2007¢

Drug Type Initial dose Titration dose Maximum dose udgement
period
First line drug
Pregabalin Ca2* channel 026 ligand  25-150 mg/day Increase 25-150 mg 600 mg/day 4 weeks
Per-oral drug 1-3 times/day every 3-7 days 2-3 times/day
or before bedtime
Gabapentin Ca2* channel 026 ligand  100-300 mg/day Increase 100-300 mg 3,600 mg/day >3-8 weeks
Per-oral drug 1-3 times/day every 1-7 days 1-3 times/day
or before bedtime
Duloxetine SNRI 20 mg/day Increase 20 mg 60 mg/day >2 weeks
Per-oral drug once daily, after breakfast every 7 days 2-3 times/day
Amitriptyline TCA 10 mg/day Increase 1025 mg 150 mg/day >6-8 weeks
Nortriptyline TCA (off label use for once daily, after bedtime  every 3-7 days
NeP)
Imipramine TCA (off label use for
NeP)
Second line drug
An extract from Non-proteinogenic 4 tablets (16 units)/day 4 weeks
inflamed cutaneous physiologically active ~ Twice daily
tissue of rabbits substance
inoculated with
vaccinia virus
Tramadol/acetamin- Opioid+acetaminophen 1-4 tablets/day every 3-7 days 8 tablets/day 4 weeks
ophen combination 1-4 times/day 1-4 times/day
Tramadol Opioid (weak) 25-100 mg/day every 3-7 days 400 mg/day 4 weeks
1-4 times/day 1-4 times/day
Thrid line drug
Buprenorphine Opioid (weak) 5 mg/day every 7 days 20 mg/day 4 weeks
patch Once in 7 days
Fentanyl Opioid (strong) Establish the initial dose by  every day 120 mg/day 4 weeks
1day patch calculating from the opioid converted with
(injection) dose used before switching from morphine
Fentanyl Opioid (strong) Establish the initial dose by  every 3-7 days 120 mg/day 4 weeks
3day patch calculating from the opioid converted with
(injection) dose used before switching from morphine
Morphine Opioid (strong) 10 mg/day every 7-14 days 120 mg/day for 4 weeks
Per-oral non cancer NeP

(injection)

Oxycodone Opioid (weak/strong)  Establish the initial dose by
Per-oral Off-label use for
(injection) non-cancer NeP

calculating from the opioid
dose used before switching

Off-label use for
non-cancer NeP

SNRI: serotonin-noradrenalin reuptake inhibitor
TCA: tricyclic antidepressant

Our Approach to Pharmacotherapy for NeP

1) The intensity of NeP depends on the location and
extent of damage, with the required dosage dependent
on the extent of the damaged nerve bundles

* A low dose is suitable for mild peripheral neuro-
pathic pain, as in case 1.

+ A high dose is required in intractable NeP cases
when nerve damage is central/proximal and extensive,
as in case 2.

Case 1: Very mild NeP (pregabalin, pharmaceutical al-

ternatives, and topical agents)
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A 78-year-old woman who had been treated with an
antiviral drug presented with herpes zoster on her right
hand (peripheral region of C6/C7). Although the skin
rash was minimal, numbness and pain of the right palm
prevented her from doing calligraphy, her favorite pas-
time. She was started on a 25 mg dose of pregabalin at
bedtime. She responded but asked for a dose reduction
because of daytime sleepiness. As a result, she was then
started on a very low dose (0.2 mg) of clonazepam fine
granules. While she failed to respond on the initial day

of treatment, she gained pain relief on day 3. She experi-
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Fentanyl Patch
3days type
4.2mg/3days

|
Fentanyl Patch
1day type
2mg/day

Codeine Morphine

360mg 60mg

|
Buprenorphine
Transdermal

10-20mg/7days

Oxycodone
R (cancer NeP)
300mg 40mg

X5

Fig. 3 Equipotent opioid analgesic doses with morphine

enced no light-headedness or sleepiness. Topical lido-
caine (discussed later) was subsequently added. After 3
months, she was able to resume her normal lifestyle with
the use of the topical treatment alone.

Case 2: Severe NeP

A 79-year-old woman presented with cervical ossifica-
tion of the posterior longitudinal ligament (OPLL). She
exhibited limb weakness, numbness, and pain due to cer-
vical central cord injury previously caused by a fall. Due
to these issues, she had been confined to her home, was
wheelchair bound for 2 years, and has had long-term
care level 4. In addition, she required extensive assistance
from her family. Although she was started on a 50 mg/
day dose of pregabalin, she experienced no improvement
and continued to have pain-induced insomnia. Titration
to 300 mg/day over 8 weeks finally allowed her to sleep
through the night. After increasing the dose to 450 mg/
day, she developed the will to undertake in-home reha-
bilitation. Subsequently she also gained the ability to
stand while holding on to something and required less
assistance.

2) The regimen should be changed if adverse reactions
occur with continued use

If required, drugs used for NeP can be switched to al-
ternative drugs. For example, if a drug produces adverse
reactions, it can be replaced by a similar one in another
class. The gabapentinoids (pregabalin and gabapentin)
and antiepileptics (clonazepam, carbamazepine, and so-
dium valproate) have similar pharmacological actions.
However, antiepileptics other than clonazepam and gab-
apentin cannot be recommended, as they can cause seri-
ous adverse reactions such as drug eruptions, and they
are poorly tolerated. With regard to antidepressants, both
duloxetine and TCAs have many similar prescription
precautions. Nortriptyline has been successfully used off-

label for NeP, as it is both inexpensive and well tolerated.
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Antidepressants have similar profiles and prescribing
precautions (e.g., dizziness, constipation, intraocular
pressure effects, and serotonin syndrome)’. Table 5 pre-
sents the advantages and disadvantages of the same-class
analgesics.

* When inappropriate, pregabalin may be replaced
with gabapentin or clonazepam, although it is also possi-
ble to use them off-label for NeP in Japan.

- Low-dose clonazepam causes few serious adverse
drug reactions and is well tolerated, but it has a long
half-life of 1 to 2 days. Thus, initial dose regimens should
be prescribed with caution, for example, one dose every
few days.

* The TCA nortriptyline (starting at 10 mg/day, off-
label use) is better tolerated than the on-label drug ami-
triptyline.

* Duloxetine is effective but expensive.

3) Topical lidocaine effectively treats NeP located in a
small region

As stated in the IASP guidelines™, topical lidocaine is
highly effective when the neuropathic pain is limited to a
small region. Even though topical lidocaine has a weak
therapeutic effect, it facilitates lower oral medication
doses because of its excellent safety profile without ad-
verse reactions (e.g., sleepiness, light-headedness, falls,
and other organ symptoms). The latest neuropathic pain
guidelines currently recommend it be used as a second-
line therapy®. The authors worked with the pharmacists
at their hospital in order to create a topical lidocaine for-
mulation. This product can be easily prepared from rou-
tine hospital agents and is readily available to those
wishing to use it. This formulation has proven to be very
effective and popular.

Ingredients in 10 g of 7% lidocaine ointment:

* Lidocaine powder, 0.7 g

* Magcorol ointment, 8.8 g

* Propylene glycol, 0.7 mL

4) How to treat mixed pain

Some patients dealing with pain from compensatory
movements associated with trauma, other acute tissue in-
jury, or nerve damage may require treatments that en-
compass both pain types if the level of pain requires it.
For example, acetaminophen and tramadol can be inde-
pendently administered, instead of as a two-drug combi-
nation product such as TRAMCET" combination tablets.
Administration as separate agents facilitates any dose ad-
justments required during the course of the treatment.

Considerations for Starting Opioid Treatment

The opioid products shown in Figure 3 are available
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for moderate to severe non-cancer pain, in addition to
their use in cancer pain. Characteristics common to all
opioids are listed below. Opioids provide a highly repro-
ducible pharmacological action but, when used chroni-
cally, can lead to improper or illicit use. This is why they
should be considered only if the patient fails to respond
to non-opioid treatment and why they are positioned af-
ter the second-line treatments™.

Advantages and disadvantages of long-term opioid
therapy”™

* Advantages:

(1) Consistent, reproducible efficacy.

(2) Long-term use does not normally cause organ dam-
age (but can affect the immune system and reproductive
function if used for years).

+ Disadvantages:

(1) Adverse reactions include constipation, nausea,
sleepiness, and sedation.

(2) Physical and psychiatric dependence may occur as
the patient develops tolerance.

Opioids other than tramadol, and in particular the
strong opioids, pose concerns for improper and illicit
use. Carefully consider the following criteria before pre-
scribing them.

Criteria for prescribing opioids for non-cancer NeP:

1. The organic cause of the persisting pain is clear, and
the pain has minimal psychogenic involvement.

2. All non-opioid pain relief options are ineffective.

3. The patient is aware of the goals and adverse effects
of opioid treatment.

4. The patient is able to comply with the treatment
regimen and maintain good compliance with the medica-
tion.

5. The patient has no history of dependence (e.g.,
drugs, alcohol, smoking, compulsive substance abuse, or
abnormal consumer behavior).

6. The patient is eager to return to work or school.

Generally, patients requiring an equivalent of 120 mg/
day or greater of morphine should be referred to a
higher order pain institution or pain specialist'. It must
be remembered that weak opioids, at high doses, can
also cause problems similar to those observed for the
strong opioids (dependence, improper use, adverse drug
reactions, and immune/reproductive effects). Figure 3
presents the dose equivalents of the opioids available in
Japan for treating NeP (equipotent opioid analgesic doses
with morphine).

Physicians who prescribe opioids must remain vigilant

in order to ensure that their patients benefit from the
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opioid prescription and that there is an absence of social
(abuse, illicit use, or driving) and physical (dependence,
abuse, poor concentration, or sedation) problems™. As
previously noted, physicians always need to keep in
mind the four “A’s” (analgesia, activity, adverse effects,
aberrant behavior) when treating patients. Furthermore,
when opioid treatments result in little benefit, physicians
should consider referring the patient to a medical institu-

tion with a pain specialist.

Conclusion
NeP is commonly encountered in the primary care set-
ting. Even though NeP can be effectively treated with the
algorithmic approach, physicians need to pay special at-
tention to diagnosed and undiagnosed systemic diseases,
pathological changes, decreases in physical function, and
compliance with medication. It is important that both the
patient and the physician recognize that the goal of phar-
macotherapy for NeP should be to maintain or increase
physical function, ADL, and QOL. Physicians should al-
ways keep in mind the four “A’s” (analgesia, activity, ad-
verse effects, and aberrant behavior). The prescription of
opioids requires extreme caution, and a thorough consid-
eration of both the advantages and disadvantages. A pa-
tient’s prescription should be tapered or discontinued if

the pharmacotherapy proves to be ineffective.
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